



ROCK GARNET TRADING (SA0079856-X)

No. 8-1, Jalan Palma Raya, Bandar Botanic, 41200 Klang, Selangor Darul Ehsan
Tel: +603-3325 8984 Fax: +603-3325 8984 Email: kumaran@rockgarnet.com

GARNET TEST REPORT

STANDARD	SA 2.5
METHOD	MANUAL TESTING
SUBSTRATE	CARBON STEEL
PROJECT TITLE	TANJUNG KAPAL PROJECT
CLIENT/OWNER	LABUAN SHIPYARD & ENGINEERING SDN. BHD.
SUPPLIER	ROCK GARNET TRADING SDN. BHD.
TEST LOCATION / YARD	LSE YARD, LABUAN
PERSON PRESENT	MR. M.KUMARAN, EN. BUDIMAN HASHIM, EN. MOHD FIRDAUS, EN. BAHARUDDIN, EN. ALI SAMAN
DATE OF TEST	7 TH JUNE 2013
ABRASIVE TYPE	RGT SUPREME GARNET, 30/60 MESH

TEST RESULTS

INSPECTION CRITERIA	OBSERVATION		REMARKS
	REQUIRED	ACTUAL	
GARNET SIZE	30/60	30/60	ACCEPTABLE
SOLUBLE WATER TEST/ DISCOLORATION	Clean and free from contaminants	Clean and free from contaminants	ACCEPTABLE
RESIDUE/GREASE/OIL	Shall not contain	Does not contain	ACCEPTABLE
CHLORIDE TEST	≤5mg/m ²	2 mg/m ²	ACCEPTABLE
SURFACE PROFILE	35-70 micron	65 micron	ACCEPTABLE
DUST LEVEL	Level 1	Level 1	ACCEPTABLE

Conducted by

Witnessed by

Witnessed by

Witnessed by

Witnessed by


BUDIMAN HASHIM
Painting Inspector - Shipbuilding
(Marine SBU)









En. Budiman Hashim
Labuan shipyard &
Engineering Sdn. Bhd.

En. Ali Saman
Labuan shipyard &
Engineering Sdn. Bhd.

En. Mohd Firdaus
Labuan shipyard &
Engineering Sdn. Bhd.

Mr. Kumaran M.
Rock Garnet Trading
Sdn. Bhd.

En. Baharuddin Hassan
Rock Garnet Trading
Sdn. Bhd.